STEP 1

NOTE: During each assembly step, ensure that all bolts and nuts are in
place and partially threaded in before completely tightening any one bol.

Two people will be required to perform this procedure.
Part list of step 1

ITEM DESCRIPTION QTY
A ASSY,WEIGHT SIDE FRAME 1

B ASSY,BASE FRAME 1

3 TOP CROSS BRACE 1

4 BOTTOM CROSS BRACE 1

23 FOOT COVER 2'x2.75" 3
A2 BOLT,HHCS,1/2"-13*3 1/2",L.=89 8
B1 WASHER,FLAT,1/2" 16
D1 LOCK NUT 1/2"-13 8




STEP 2

NOTE: During each assembly step, ensure that all bolts and nuts are in
place and partially threaded in before completely tightening any one bol.

Part list of step 2
ITEM DESCRIPTION QTY

C ASSY,LEFT ARM

D ASSY,RIGHT ARM

E ASSY,BAFFLE PLATE

14 CHROME WASHER (@260*25.4)

21 AXLE(225*220)

27 WHITE LINING RING (@32*@25*1.5)

32 CABLE END COLLET,ALUMINIUM (@4.8)
Al BOLT,HHCS,1/2"-13*1" L=25

B1 WASHER,FLAT,1/2"

C1 LOCK WASHER @13

N | | B[N =N =] =] =

2# Fe——f——

Above shows step 2 assembled and completed.
@< g :




STEP 3

NOTE: During each assembly step, ensure that all bolts and nuts are in
place and partially threaded in before completely tightening any one bol.

Part list of step 3

ITEM DESCRIPTION QTY
F ASSY,FOOT TUBE 1

10 FOOT BOOSTER 1

G ASSY,FOOT BOOSTER TUBE(@48) 1

H ASSY,PUSH ROD(220*725) 1

13 CHROME WASHER (@60*14) 1

38 GAS SPRING(30kg) 1

Al BOLT HHCS,1/2"-13*1" L=25 1

A6 BOLT,HHCS,5/16"-18*3/4" L=16

A8 BOLT,HHCS,M10%40

A9 BOLT,HHCS,M10*30

C1 LOCK WASHER @13

3
1
1
A10 BOLT,HHCS,M8*20 2
1
2

Above shows step 3 assembled and completed. 02 LOCK WASHER 210

43¢y




STEP 4

NOTE: During each assembly step, ensure that all bolts and nuts are in
place and partially threaded in before completely tightening any one bol.
Two people will be required to perform this procedure.

Part list of step 4
ITEM DESCRIPTION QTY
15 CABLE RETAINER BRACKET(4.5") 2
22 WEIGHT STACK GUIDE ROD(L=1400) 2
29 RUBBER DONUT 2
30 NYLON PULLEY ASSEMBLY( 4.5") 4
31 CABLE END COLLET,ALUMINIUM (@5.8) 1
33 SELECTOR PIN 1
40 WEIGHT STACK PIN 19 HOLE 1
41 TOP WEIGHT 1
42 WEIGHT STACK (10LBS) 19
43 WEIGHT PLATE DECAL (10-200LBS) 1
A4 BOLT,HHCS,3/8"-16*2" L=50 4
A5 BOLT,HHCS,3/8"-16*2 3/4",L=70 2
B2 WASHER,FLAT,3/8" 8
D2 LOCK NUT 3/8"-16 2
1# ——— 1




STEP 5

NOTE: During each assembly step, ensure that all bolts and nuts are in
place and partially threaded in before completely tightening any one bol.

Part list of step 5
ITEM DESCRIPTION Ty
16 SEAT PAD 1
17 BACK PAD 1
18 ELBOW PAD 2
19 WEIGHT STACK SHIELD 1
20 | WEIGHT STACK FRAME SHIELD 2
28 | RUBBER BUMPER(3/8"-16) 1
A3 BOLT,HHCS,3/8"16*1" L=25 5
A5 BOLT,HHCS,3/8"-16*2 3/4"L=70 2
A6 BOLT,HHCS,5/16"-18*3/4"L=16 4
A7 BOLT,HHCS, 1/4"-20*1/4" =8 10
B2 WASHER,FLAT,3/8" 7
B3 WASHER,FLAT,5/16" 8
D3 NUT 5/16"-18 4

<0

A

\\

A

T

5

100% 3

Righten all hardware securely!




PRE-ASSEMBLY

PART LIST:

ITEM DESCRIPTION QTY B. ASSY,BASE FRAME

A ASSY,WEIGHT SIDE FRAME

ASSY,BASE FRAME

ASSY,LEFT ARM

ASSY,RIGHT ARM

ASSY,BAFFLE PLATE

ASSY,FOOT TUBE

ASSY,FOOT BOOSTER TUBE(248)

I o M M| Ol O @
_ | m | = = = m | =] -

ASSY,PUSH ROD(@20*725)

A. ASSY,WEIGHT SIDE FRAME

.

H. ASSY,PUSH ROD(@20*725)

f6f




PART LIST 1

PART LIST:

I TEM DESCRIPTION aty ITEM DESCRIPTION aTY
1 WEIGHT SIDE FRAME 1 42 | WEIGHT STACK (10LBS) 19
2 | BASEFRAME 1 43 | WEIGHT PLATE DECAL (10-200LBS) 1
3 | TOPCROSSBRACE 1 44 | LABEL(CLUB LINE,700"150) 1
4 | BOTTOMCROSS BRACE 1 45 | L0GO 2
5 | LEFTARM 1 46 | CAUTION DECAL(ROTATING PART) 2
6 | RIGHTARM 1 47 | CAUTION DECAL(WEIGHT PART) 1
7 | BAFFLEPLATE 1 48 | PLACARD DECAL 1
8 | SEATTUBE 1
9 FOOT TUBE 1 HARDWARE LIST:

10 | FOOTBOOSTER 1 I TEM DESCRIPTION aTY
11| FOOT BOOSTER TUBE(248) 1 Al | BOLTHHCS,1/2"13"1"L=25 5
12 | PUSHROD(220°725) 1 A2 | BOLTHHCS,1/213"3 1/2"L=89 8
13 | CHROME WASHER (@60*14) 1 A3 | BOLTHHCS 3/8™16"1"L=25 5
14 | CHROME WASHER (@60°25.4) 4 A4 | BOLTHHCS 3/8™16"2"L=50 4
15 | CABLE RETAINER BRACKET(4.5') 2 A5 | BOLTHHCS,3/8"16°2 3/4"L=70 4
16 | SEATPAD 1 A6 | BOLTHHCS 5/16™18"34" L=16 7
17 | BACKPAD 1 A7 | BOLTHHCS,1/4"20"1/4" L=8 10
18 | ELBOWPAD 2 A8 | BOLTHHCSM10%40 1
19 | WEIGHT STACK SHIELD 1 A9 | BOLTHHCSM10°30 1
20 | WEIGHT STACK FRAME SHIELD 2 A10 | BOLTHHCSM8'20 2
21 | AXLE(225'220) 2 Bi | WASHERFLAT,12" 20
22 | WEIGHT STACK GUIDE ROD(L=1400) 2 B2 | WASHERFLAT38" 15
23 | FOOT COVER 2'%2.75" 3 B3 | WASHERFLAT5/6" 8
24 | PLASTIC INSERT CAP 2'x2.75" 3 ¢l | LOCKWASHER 213 5
25 | PLASTIC INSERT CAP DIA2" 4 c2 | LOCKWASHER @10 2
26 | HANDLE (@24*165mm) 2 DI | LOCKNUT 1/213 8
27 | WHITELININGRING (@3225*1.5) 1 D2 | LOCKNUT3/8"16 2
28 | RUBBER BUMPER(3/816) 2 D3 | NUT5M6-18 4
29 | RUBBER DONUT 2 D4 | NUTM10 3
30 | NYLON PULLEY ASSEMBLY(4.5') 4
31 | CABLEEND COLLETALUMINIUM (@58 | 1 CABLE LIST:
32 | CABLE END COLLETALUMINIUM (24.8) | 2 I TEM DESCRIPTON aTY
33 | SELECTORPIN 1 1# — 1
34 | PUSHPULLPIN (L=72LOCKED) 1 24 P 2
35 | RADIAL BALL BEARING(6201) 2 .

Hardware guide:
36 | RADIAL BALL BEARING(6205) 8
37 | RODEND BALL JOINT,STYLE 2 M10 2 [ ] BHCS-BUTTON HEAD CAP SCREW
38 | GASSPRING(30kg) ‘ [ 1 sHessocker Heap cap scrREw
39 | SPRING PIN(@10°70) 1
40 | WEIGHT STACK PIN 19 HOLE 1 ﬂ]: FHCS-FLAT HEAD CAP SCREW
41 | TOPWEIGHT 1 E':ﬂ HHCS-HEX HEAD CAP SCREW

f7f

VER20130115 Created by Roy



